



DELHI TEST HOUSE®

A-62/3, G.T. Karnal Road, Industrial Area, Opp. Hans Cinema, Azadpur, Delhi-110 033 (INDIA)
Phone : +91-11-47075555 (30 Lines) Fax : +91-11-47075550
e-mail : info@delhistesthouse.com



Issued to:
Metro Chemicals
Shifa Clinic In Front Of Canara Bank, Raja Khan Market
Main Road, Bangrasiya, Bhopal, M.P.

QR-0302
Report No: 2260210717GENN1588
Date: 27.07.2021
Date of Reciept:17.07.2021
Party Ref No.: 15.07.2021

Sample Description: -Micro Silica (White.Color)

TEST REPORT

S. No	Test	Test Method	Requirement as per IS: 15388/2003	Result
1.	Silica (asSiO ₂), (%) by mass	IS:1727/1967	85.0 Min.	92.2
2.	Moisture, (%) by mass	IS:15388/2003	3.0 Max.	0.12
3.	Loss on ignition,at 750°C (%) by mass	IS:1727/1967	4.0 Max.	2.8
4.	Alkali (as Na ₂ O), (%) by mass	IS:4032/1985	1.5 Max.	0.24
5.	Alumina as (Al ₂ O ₃)% by mass	IS:1727-1967	1.0 Max	0.35
6.	Oversize percent retained on 45 Micron IS:Sieve,(%)	IS:1727-1967	10 Max	8.04
7.	Specific Gravity	ASTM C 1240	-	2.17

Note:- Deviation from test Standard Method/Specification- Nil.

Date of start of testing: 19.07.2021

Date of completion of testing: 27.07.2021

For report verification email to report_verify@delhistesthouse.com


Authorised Signatory Director

ISO - 9001 : 2015 CERTIFIED LABORATORY Director-Tech

Other Lab : Plot No. 50 & 65, Phase - IV, Sector-57, HSIDC Industrial Area, Behind Parnami Hospital, Kundli, Sonapat-131028 (Haryana)



DELHI TEST HOUSE®

A-62/3, G.T. Karnal Road, Industrial Area, Opp. Hans Cinema, Azadpur, Delhi-110 033 (INDIA)
Phone : +91-11-47075555 (30 Lines) Fax : +91-11-47075550
e-mail : info@delhitesthouse.com



Issued to:
Metro Chemicals
Shifa Clinic In Front Of Canara Bank, Raja Khat Market
Main Road, Bangrasiya, Bhopal, M.P.

QR-0302
Report No: 2259210717GENN1488
Date: 27.07.2021
Date of Receipt: 17.07.2021
Party Ref No: 15.07.2021

Sample Description: -Micro Silica (Gray Color)

TEST REPORT

S. No	Test	Test Method	Requirement as per IS: 15388/2003	Result
1.	Silica (asSiO ₂), (%) by mass	IS:1727/1967	85.0 Min.	94.3
2.	Moisture, (%) by mass	IS:15388/2003	3.0 Max.	0.14
3.	Loss on ignition, at 750°C (%) by mass	IS:1727/1967	4.0 Max.	3.2
4.	Alkali (as Na ₂ O), (%) by mass	IS:4032/1985	1.5 Max.	0.26
5.	Alumina as (Al ₂ O ₃)% by mass	IS:1727-1967	1.0 Max	0.37
6.	Oversize percent retained on 45 Micron IS:Sieve, (%)	IS:1727-1967	10 Max	4.9
7.	Specific Gravity	ASTM C 1240	-	2.19

Note:- Deviation from test Standard Method/Specification- Nil.

Date of start of testing: 19.07.2021

Date of completion of testing: 27.07.2021

For report verification email to report_verify@delhitesthouse.com

Page 1 of 1


Authorised Signatory Director

Director-Tech

ISO - 9001 : 2015 CERTIFIED LABORATORY

Other Lab : Plot No. 50 & 65, Phase - IV, Sector-57, HSIDC Industrial Area, Behind Parnami Hospital, Kundli, Sonapat-131028 (Haryana)